Z ENGINE & TRANSMISSION MOUNTING-V6 (LY7/3.6-7)(2ND DES)

Pontiac G6 / Spare parts catalog EPC

Name Ext. inf. A* Part number A Part number, Price per Unit., $
001 SNUBBER, ENG MTZ 3.6-7(LY7) Z 3.6-7(LY7) 01 15224954 - -
002 BOLT, HFH, W/SPCL FLANGE HD, M10X1. 5X30, 21 THD, 16 O. D., 10. 9, GMW3359(ENG MT SNBR) (CA, US) 11589056 - -
003 MOUNT, TRANSZ 3.6-7(LY7) Z 3.6-7(LY7) 01 22708449 - -
004 BOLT, METRIC HEAVY HEX FLANGE HEAD REDUCED, M12X1. 75X80(TRANS MT BRKT) 11515781 - -
005 BOLT, HFH, M10X1. 5X35, 32THD, 22. 3 O. D., MACH, 10. 9, 7114M(TRANS FRT MT)(T/W 12345493) 11515767 - -
006 MOUNT, TRANS FRTZ 3.6-7(LY7),6-SPD AUTO TRANS(MH2) Z 3.6-7(LY7),6-SPD AUTO TRANS(MH2) 01 22708442 - -
007 BOLT, TRANS FRT MT ANTI-ROTATION(M12X1. 75X110)Z Z 01 11561725 - -
008 NUT, HEX, W/CON SPR WA, M10X1. 5, 10THK, 28 O. D., 10, 7111M(TRANS MT FRM SI) 11516754 - -
009 NUT, TRANS FRT MT(M12X1. 75X15)(08. 917)Z Z 01 11516755 - -
010 COVER, TRANS SUPT ACC HOLEZ Z 01 22633011 - -
010 COVER, TRANS SUPT ACC HOLEZ37-69 3.6-7(LY7),3.5K FLEX FUEL(LZE),3.5N(LZ4) Z37-69 3.6-7(LY7),3.5K FLEX FUEL(LZE),3.5N(LZ4) 01 22633011 - -
011 BOLT, HFH, M8X1. 25X25, 18 THD, 18 OD, 8. 8 STL, GMW3359, M-PT(TRANS MT) 11588723 - -
012 NUT, HEX, W/CON SPR WA, M10X1. 5, 10THK, 28 O. D., 10, 7111M(ENG MT FRM SI) 11516754 - -
013 BOLT, HFH, M10X1. 5X65, 26 THD, 22. 3 OD, 10. 9 STL, GMW3359(TRANS RR MT BRKT) 11518631 - -
014 BRACKET, TRANS RR MTZ 3.6-7(LY7) Z 3.6-7(LY7) 01 25846772 - -
014 BRACKET, TRANS RR MT(BOLTS TO FRAME W/THREE BOLTS ABOVE THE FRAME)(FOR 1ST DES SEE 15912965)Z 3.6-7(LY7),(2ND DES) Z 3.6-7(LY7),(2ND DES) 01 25846772 - -
015 BOLT, HFH, M12X1. 75X125. 9, 45 THD, 26. 6 OD, 10. 9, GMW3359, M-PT, REDUCED BO(TRANS RR MT) (CA, US) 11589283 - -
016 MOUNT, ENGZ 3.6-7(LY7) Z 3.6-7(LY7) 01 22708433 - -
017 BOLT/SCREW, HFH, M12X1. 75X70, 26. 6 O. D., 7114M, 10. 9, PZOR(ENG MT ADAP) 11515783 - -
018 NUT, HEX, W/CON SPR WA, M10X1. 5, 10THK, 28 O. D., 10, 7111M(ENG MT) 11516754 - -
019 BRACKET, ENG MTZ 3.6-7(LY7) Z 3.6-7(LY7) 01 15224956 - -
020 BOLT, HFH, M12X1. 75X30, 10. 9, 7114M(ENG MT ADAP) (CA, US) 11515775 - -
021 BRACE, TRANSZ 3.6-7(LY7) Z 3.6-7(LY7) 01 12595067 - -
022 BOLT, METRIC HEAVY HEX FLANGE HEAD REDUCED, M12X1. 75X80(TRANS RR MT) 11515781 - -
023 MOUNT, TRANS RR (CA, US)Z 3.6-7(LY7),6-SPD AUTO TRANS(MH2) Z 3.6-7(LY7),6-SPD AUTO TRANS(MH2) 01 15917339 - -
024 BOLT, ENG MT SNBR BRKT(M12X1. 75X115. 9)Z37-69(LY7) Z37-69(LY7) 11589282 - -
025 BRACKET, ENG MT SNBRZ 3.6-7(LY7),6-SPD AUTO TRANS(MH2) Z 3.6-7(LY7),6-SPD AUTO TRANS(MH2) 01 15935732 - -
026 BRACE, TRANS MTZ 3.6-7(LY7),6-SPD AUTO TRANS(MH2) Z 3.6-7(LY7),6-SPD AUTO TRANS(MH2) 01 15866283 - -
027 BOLT, HFH, M8X1. 25X22, 19 THD, 18 OD, 10. 9, GMW3359(TRANS MT BR)(ACDelco #11570082) 11570082 - -
* In the column 'A' indicates the number that is used in the selected vehicle.
- To find out where to buy the item or analog, click on price.